



K I C M

KOREA INSTITUTE OF CONSTRUCTION MATERIALS

(THE CENTER OF FAR INFRARED · WELLBEING MATERIALS)

Add. : 1465-4, Seocho-3Dong, Seocho-Ku, Seoul, Korea
Tel. : 3415-8880~81, URL : www.kicm.re.kr

Certificate of Testing Result

Serial No. of Issue : F I A - 3 4 2
Name of Applicant :
Address of Applicant : #709, Haein B/D, 952-12, Namsan-Dong, Geumjeong-Gu, Busan, Korea
Date of Receipt : 07. 06. 2005
Name of Test Sample :

Result of Testing

Table with 3 columns: Item, Result, Test Method. Rows include Anion (ION/cc) for Blank (75) and Sample (954) using KICM-FIR-1042 method.

End.

※ Object of Test : Quality Control

- 1. This Test Report is the result of testing specimen and the name of sample provided by the applicant. But we do not guarantee the quality of entire product.
2. This Test Report is not able to by public relation, advertisement, lawsuit without consent with KICM and this is not used except original purpose.
3. The term of duplicate's issue is a half year from the date of issue. And the manuscript is invalidated.

Copy

07 12 2007
month day year

Signed Park Kyoungh Soe
The general manager of Korea
Institute of Construction Materials



한국전자제시험연구원

(원적외선·웰빙소재센터)

시험성적서

접수번호 : F I A - 3 4 2

접수일자 : 2005년 07월 06일

신 청 인 : 흥 기 진 [KJI공업주식회사]

주 소 : 부산시 금정구 남산동 952-12 헤인빌딩 709

시 료 명 : 온열수액시트

시 험 결 과

시 험 항 목		시 험 결 과	시 험 방 법
음 이 온 (ION/cc)	Blank	7 5	KICM-FIR-1042
	Sample	9 5 4	

끝.

※ 시험성적서 이용목적 : 품질관리용

1. 이 성적서는 의뢰자가 제시한 시료 및 시료명으로 시험한 결과로서 전체제품에 대한 품질을 보증하지는 않습니다.
2. 이 성적서는 한국전자제시험연구원의 사전 서면동의 없이 홍보, 선전, 광고 및 소송용으로 사용될 수 없으며 용도 이외의 사용을 금합니다.
3. 이 성적서의 부분 발급 기한은 원본 발급일로부터 6개월 이내이며, 사본은 무효입니다.

담당자 : 조형호 (02) 3415-8880

2005년 07월 12일

한국전자제시험연구원 장

(137-073 서울 서초구 서초3동 1465-4, 전화 : 3415-8880, www.kicm.re.kr)

